
 

ABSTRACT 

 

 

 

INTERNSHIP REPORT 

BUTLER COUNTY DEPARTMENT OF ENVIRONMENTAL SERVICES 

 

 

by Adam Michael Sackenheim 

 

I interned with Butler County Department of Environmental Services (BCDES) from 
January to July, 2003.  BCDES is a publicly-owned utility that provides water, 
wastewater treatment, solid waste management, and recycling and litter prevention 
services to the eastern portions of Butler County, Ohio.  The Department provides 
environmental services to over 100,000 residents in West Chester, Liberty, Fairfield, 
Hanover and Ross Townships. 

As an Environmental Intern, I had a variety of job duties.  I worked in a laboratory as an 
assistant analyst.  I served on the Department’s Regulatory Compliance Team.  I 
[...]
3. Make Environmental Measurements (601) a three-hour course to accurately reflect the 

amount of time required by the class.  And even as a three-hour course, the number of 

required written reports could be reduced without losing any effect. 

4. Do more “real-world relevant” field exercises in Environmental Measurements (601).  

For example: 

a. Have students perform an environmental site evaluation at an industry 

b. Have students conduct a habitat assessment on a local stream (like QHEI) 

c. Have students perform a biological analysis on a local stream (like IBI or ICI) 

d. Have students collect soil samples, and teach them how and why the samples are 

analyzed in a laboratory 

e. Have students collect water (quality and chemistry) samples, and teach them how 

and why the samples are analyzed in a laboratory 

f. Have students collect air samples, and teach them how and why the samples are 

analyzed in a laboratory (could perhaps coordinate with Hamilton County 

Department of Environmental Services) 



 31

5. Make Environmental Policy Making and Administration (613) more structured by 

focusing discussions, presentations and papers on two or three current environmental 

issues. 

6. Upgrade and update the IES facilities. 

7. In general, hold all students to the same standards. 

 

 

 

 



 

 
 
 
 

 

 

 
 

 

 

 
 
 

 
APPENDICES 

 
 



Appendix A: Stormwater Pollution Prevention Plan (SWPPP) for Butler County’s LeSourdsville 
Regional Water Reclamation Facility 



 
 
 

Storm Water Pollution 
Prevention Plan 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

LeSourdsville Regional Water Reclamation Facility 
Butler County Department of Environmental Services 

 
 

March 10, 2003 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 2

TABLE OF CONTENTS 
 
1.0 INTRODUCTION 

1.1 Background 
1.2 Storm Water Pollution Prevention Plan Content 

 
2.0 SWPPP COORDINATOR AND DUTIES 
 
3.0 FACILITY DESCRIPTION 

3.1 Facility Location  
3.2 Site Activities 
3.3 Site Description  
3.4 Storm Water Drainage System and Drainage Regime of Site  

 
4.0 INDENTIFICATION OF POTENTIAL STORM WATER CONTAMINANTS 

4.1 Significant Exposed Material Inventory  
4.2 Historic Spill and Leak Record 
4.3 Potential Areas for Storm Water Contamination  
4.4 A Summary of Available Storm Water Sampling Data  
4.5 Risk Identification and Summary of Potential Pollutant Sources  

 
5.0 STORM WATER MANAGEMENT CONTROLS 

5.1 Good Housekeeping 
5.2 Preventive Maintenance 
5.3 Spill Prevention and Response Procedures 
5.4 Inspections 
5.5 Employee Training 
5.6 Record-keeping and Internal Reporting Procedures 
5.7 Non-Storm Water Discharges 
5.8 Sediment and Erosion Control 
5.9 Storm Water Management Practices  

 
6.0 FACILITY MONITORING PLAN 

6.1 Comprehensive Site Compliance Evaluation 
 
7.0 PLAN CONSISTENCY 
 
8.0 SWPPP SUMMARY AND REPORTING REQUIREMENTS 

8.1 Summary 
8.2 Implementation Schedule 
8.3 Provisions for Amendment of the Plan 
8.4 Principal Executive Officer Signature 
8.5 Official Certification 



 3

 
APPENDICES 

 
A List of Figures 
 

1. Facility Location 
 

2. Detailed Site Map with Drainage Areas, Storm Water Flow, and Areas of 
Storm Water Concern (prior to BMP implementation) 

 
B List of Tables 
 

1. Significant Exposed Materials at LeSourdsville 
 

2. SWPPP Implementation Schedule 
 

3. BMP Implementation Schedule 
 
C Biosolids Spill Contingency Procedure 
 
D Semiannual Non-Storm Water (Dry Weather) Discharge Assessment Log 
 
E Semiannual Storm Water (Wet Weather) Discharge Assessment Log 
 
F Storm Water Training Refresher Course Employee Sign-In Sheet 
 
G Annual Facility Site Compliance Inspection Log 



 4

 
1.0 INTRODUCTION 
 
1.1 Background 
 
In 1972, Congress passed the Federal Water Pollution Control Act (FWPCA), also known 
as the Clean Water Act (CWA), to restore and maintain the quality of the nation’s 
waterways.  The ultimate goal was to make sure that rivers and streams were fishable, 
swimmable, and drinkable.  In 1987, the Water Quality Act (WQA) added provisions to 
the CWA that allowed the EPA to govern storm water discharges from industrial 
activities.  Ohio EPA, under the authority of USEPA, published the final notice for Phase 
II of the General Storm Water Permit Program (effective August 1, 2000) in 2000, which 
included provisions for the development of a Storm Water Pollution Prevention Plan 
(SWPPP) by certain industrial facilities discharging storm water, including municipally-
owned wastewater treatment works. 
 
Development, implementation, and maintenance of this SWPPP will provide Butler 
County Department of Environmental Services’ (BCDES) LeSourdsville Regional Water 
Reclamation Facility with the tools to reduce pollutants contained in storm water 
discharges and comply with the requirements of the General Storm Water Permit issued 
by the State of Ohio (NPDES general permit number: OHR000003).  This plan, which 
includes provisions for amendment, will serve as the major guidance document for storm 
water concerns at LeSourdsville both now and in the future.  The primary goals of the 
SWPPP will be to: 
 

• Identify potential sources of pollutants that affect the quality of storm water 
discharges from the site; 

 
• Describe the practices that will be implemented to prevent or control the release 

of pollutants in storm water discharges; and 
 

• Create an implementation schedule to ensure that the practices described in this 
SWPPP are implemented and to evaluate the plan’s effectiveness in reducing the 
pollutant levels in storm water discharge. 

 
 



 5

1.2 SWPPP Content 
 
This SWPPP, consistent with all other facility plans associated with NPDES permits, 
includes the following: 
 

• Identification of the SWPPP coordinator with a description of responsibilities; 
 

• Identification of the SWPPP implementation team members; 
 

• Description of the site and site activities, including storm water drainage regime; 
 

• Description of potential storm water contaminants; 
 

• Description of storm water management measures and controls and various Best 
Management Practices (BMPs) necessary to reduce pollutants in storm water 
discharge; 

 
• Description of the facility monitoring plan, including annual comprehensive site 

compliance evaluations; and 
 

• Description of the implementation schedule and provisions for amendment of the 
plan. 

 



 6

2.0 SWPPP COORDINATOR AND DUTIES 
 
The SWPPP coordinator for the LeSourdsville Regional Water Reclamation Facility is 
the Water Reclamation Manager from the Operations Division of Butler County 
Department of Environmental Services. The coordinator’s duties will include the 
following: 
 

• Create a SWPPP team to aid in the implementation of the SWPPP; 
 

• Implement the SWPPP; 
 

• Oversee the maintenance practices identified as BMPs in the SWPPP; 
 

• Develop, implement and oversee employee training according to this plan; 
 

• Conduct or provide for inspection or monitoring activities according to this plan; 
 

• Identify other potential pollutant sources and make sure they are added to this 
plan; 

 
• Identify any deficiencies in the SWPPP and make sure they are corrected; 

 
• Prepare and submit reports as required by this plan; and 

 
• Ensure that any changes in facility operation are addressed in the SWPPP. 

 
To aid in the implementation of the SWPPP, individuals from within the Butler County 
Department of Environmental Services will be designated as members of the storm water 
team.  These individuals will help the coordinator by ensuring that all housekeeping and 
monitoring procedures are implemented, as well as ensuring the integrity of both 
structural and procedural BMPs.  The storm water coordinator and team members will 
also utilize internal resources available through the Department to assist in this 
implementation process. 
 



 7

3.0 FACILITY DESCRIPTION 
 
3.1 Facility Location 
 
The LeSourdsville Regional Water Reclamation Facility, operated by Butler County 
Department of Environmental Services, is located at 5260 Hamilton-Middletown Road in 
Hamilton, Ohio, 45011.  Appendix A.1 presents a map showing the general location of 
the site.  The facility is located in Lemon Township (Butler County) just east of the Great 
Miami River, south of the city of Middletown, OH, and west of the city of Monroe, OH. 
 
3.2 Site Activities 
 
The LeSourdsville Regional Water Reclamation Facility services southeastern Butler 
County and parts of western Warren County.  The facility accepts municipal and 
industrial wastewater and, after an extensive treatment process, discharges the effluent 
into the Great Miami River.  The LeSourdsville facility treats on average seven (7) 
million gallons per day, with a maximum capacity of 12 million gallons per day.  Based 
on site activities, the facility’s two-character code is TW (according to OEPA NOI 
instructions).  The facility is operated 24 hours per day, seven (7) days per week.  
Typically, the facility is fully manned eight (8) hours per day, five (5) days per week.  In 
addition, qualified personnel monitor the facility at all times (24 hours per day, seven (7) 
days per week) through an on-site Supervisor Control and Data Acquisition (SCADA) 
system. 
 
At the most basic level, LeSourdsville Regional Water Reclamation Facility treats 
wastewater via a three- or four-step process. First, influent is pumped into the facility 
through the trunk line and passes through several bar screens and grit systems to remove 
debris, grit and other large materials.  Second, the wastewater is mixed with Return 
Activated Sludge (Ras) and inserted into the 6 million gallon per day (mgd) carousel 
oxidation ditch.  At this point, the wastewater/Ras mixture is blended with the existing 
Mixed Liquor Suspended Solids (MLSS) and aerated. BCDES operates on a 9-day sludge 
age cycle and runs aerators constantly to assure both nitrification and de-nitrification.  
Next, after the wastewater has been sufficiently mixed and aerated, it exits the carousel 
ditch and travels to the clarifier tanks. Here the MLSS settle out and are either returned to 
the headworks of the plant or pumped (“wasted”) to the digesters for removal.  After the 
solids settle, the clear, treated water travels through a set of flow-regulating weirs.  From 
May to October, all water passes under U.V. lamps for disinfection purposes.  Finally, the 
water is aerated by step aerators (“cascades”) as it travels via gravity to the effluent 
discharge point on the Great Miami River. 
 
The facility/operation consists of a pretreatment program, a preliminary treatment 
facility, a system of two (2) large oxidation ditches (one active, one inactive), several 
aerobic digester storage and blending tanks, five (5) final clarifier tanks, a belt filter press 
building, a tertiary filter building, a chlorine building and a sheltered biosolids storage 
pad.  The facility also has an administrative building, a training building, a maintenance 
garage, and a service/sludge garage.   



 8

 
3.3 Site Description 
 
The total area of the site, which is entirely enclosed by security fencing, is approximately 
17.36 acres (or 70,270 m2) and approximately 75 percent is impervious (i.e. pavement, 
buildings, open-water clarifier tanks and open-water oxidation ditch system).  The 
remainder of the site consists of manicured grassy areas, grassed buffer zones between 
the operational areas and outer fences, a compacted gravel area for gravel storage, and 
other miscellaneous unpaved roadways and undeveloped areas.  Appendix A.2 is a 
facility layout map showing the major site features and the locations of the storm drains.  
In addition to the enclosed area at LeSourdsville, BCDES also owns a tract of 
undeveloped, heavily vegetated (grassed and treed) land to the south and southwest of the 
front access gate.  This area will not be further discussed as its runoff is unaffected by the 
wastewater treatment activities of LeSourdsville Regional Water Reclamation Facility. 
 
3.4 Storm Water Drainage System and Drainage Regime of Site 

 
There are eight (8) storm water outlets surrounding the LeSourdsville Regional Water 
Reclamation Facility.  These outlets drain all of the storm sewers on site.  Therefore the 
site can be divided into eight (8) major storm sewer drainage areas.  In addition, parts of 
the north-to-northwestern side of the facility drain via overland and sheet flow directly 
into a nearby, unnamed tributary of the Great Miami River, bypassing the storm sewers 
completely.  The majority of the drainage areas are highly impervious, with runoff 
coefficients ranging from medium (40-70% impervious, such as packed soil) to high (70-
100% impervious, such as asphalt).  All of the storm water that drains from the facility 
eventually discharges into the unnamed tributary, which inflows to the Great Miami 
River at approximately river mile 45.  The Great Miami River is a major tributary to the 
Ohio River.  Appendix A.2 shows the locations of the drainage areas and apparent storm 
water drainage patterns (prior to BMP implementation).  A detailed description of each 
drainage area can be found below. 
 

• Drainage area DA-1 is located at the southwest side of the facility, near the front 
access security gate.  This area is relatively pervious and consists of a grassy lawn 
and a paved road.   

 
• Drainage area DA-2, located to the northwest of DA-1, is highly impervious 

(asphalt) with patches of gravel and grass.  DA-2 consists of an oil container 
storage area, an equipment storage lot, and a vehicle wash pad.   

 
• Drainage area DA-3 is located north of DA-2 and consists partially of the 

biosolids storage pad.  In addition to the covered biosolids pad and asphalt work 
zone, the area is grassed with a few paved roadways.  The area is mainly 
impervious.  

 
• Drainage area DA-4 contains a section of the biosolids storage pad.  This area is 

quite small with one storm drain serving the vicinity.  It is highly impervious. 



 9

 
• Drainage area DA-5, to the northeast of DA’s-3 & 4, consists of the area between 

the final clarifier tanks.  This area is partially grassed with some asphalt pavement 
and a gravel storage zone.   

 
• Drainage area DA-6 is located between the final clarifier tanks (numbers 3 and 4) 

and the two (2) oxidation ditches.  This area also consists of grass, paved roads 
and a gravel storage zone.   

 
• Drainage area DA-7, at the northeast corner of the LeSourdsville site, is a small 

drainage area covered by grass and gravel.  This area consists of the odor 
adsorption field and part of the septage receiving station.  This area is highly 
impervious.   

 
• Drainage area DA-8 drains storm water through outlet 8, situated to the east of the 

pretreatment station.  DA-8 is the largest drainage area at LeSourdsville, and 
essentially consists of the entire southeast side of the facility.  DA-8 consists of 
paved parking lots, vehicle storage zones and roadways, grassy areas, compacted 
soil areas, and several maintenance and administrative buildings.  Approximately 
half of DA-8 is drained via an open, paved trough running from southwest to 
northeast.   

 
As mentioned above, in addition to these eight (8) drainage areas, a significant portion of 
the north-to-northwestern side of the plant drains directly via overland and sheet flow 
into the adjacent, unnamed tributary of the Great Miami River.  This drainage area 
consists primarily of grassed and compacted dirt areas, with smaller sections of paved 
asphalt and gravel intermixed.  During heavy rain events, sheet flow from the biosolids 
storage pad and loading zone runs off from these areas and drains into the nearby stream.  
Although a sanitary-routed trench drain along the northwest face of the biosolids pad is 
present and functional, the topography of the area prevents the complete capture and 
subsequent treatment of the storm water. 
[...]
WEST CHESTER, OHIO 
BUTLER COUNTY 

 
 
 
 
 
 
 
 
 
 

FOR SPILL RESPONSE AND REPORTING  
INFORMATION AND PROCEDURES, 

TURN TO SECTIONS 4.6 AND 4.7 
 

 
 
 

May 2003 



 

 2

Executive Summary 
 
Contained within this report is the Spill Prevention, Control and Countermeasure (SPCC) 
Plan for the Upper Mill Creek Regional Water Reclamation Facility as required by Title 
40 of the Code of Federal Regulations (CFR), Part 112 (Oil Pollution Prevention – 
revised July 2002). 
 
This SPCC Plan was developed for two reasons: (1) to prevent oil discharges from 
reaching navigable waters of the United States or adjoining shorelines, and (2) to ensure 
the effective response in the event of an oil discharge.  This plan clearly addresses the 
following three areas: 
 

• Operating procedures designed to prevent oil spills; 
• Control measures installed to prevent a spill from reaching navigable waters; and 
• Countermeasures to contain, clean up, and mitigate the effects of an oil spill that 

reaches navigable waters. 
 
Per federal mandate, this plan was updated before August 17, 2004 to ensure compliance 
with all applicable sections of 40 CFR 112.  Implementation of SPCC Plan provisions 
will occur no later than February 18, 2005. 
 
A copy of this plan will be maintained at the facility at all times, according to 40 CFR 
112.3(e).  An additional copy will also be stored in the LeSourdsville Central File within 
the Administration Building at LeSourdsville Regional Water Reclamation Facility, 
Hamilton, Ohio 45011.  The plan will be available to State and Federal Compliance 
Inspection Officers during normal working hours for on-site review at Upper Mill Creek, 
or for off-site review at LeSourdsville. 



 

 3

TABLE OF CONTENTS 
 
Section   Title     Rule Citation    Page 
 
   1.0 Facility Information  6 
  
 2.0 PE Certification of SPCC Plan 112.3 9 
 
 3.0 Amendments to the Plan 112.4&5 10 
 3.1 Determination of needed amendments by EPA/State 112.4(a), 10 
  Agencies following spills (b),(c) 

3.2 Amendments as required by EPA/State Agencies 112.4(d), 11 
 (e)&(f) 
3.3 Amendments due to facility changes or five (5) year  112.5(a),(b) 11 
 review 
3.4 Technical amendments certified by P.E. 112.5(c) 12 
 
4.0 General Requirements for SPCC Plans 112.7 13 
4.1 Written commitment of resources 112.7 13 
4.2 Proposed facilities, methods or equipment not yet 112.7 13 
 fully operational 
4.3 Discussion of facility conformance 112.7(a)(1) 14 
4.4 Deviations from requirements 112.7(a)(2) 15 
4.5 Physical layout and facility diagram 112.7(a)(3) 16 
4.6 Discharge reporting information 112.7(a)(4) 18 
4.7 Emergency procedures 112.7(a)(5) 19  

 
5.0 Spill Scenarios from Equipment Failures 112.7(b) 25 

 
 6.0 Facility Containment for Spill Scenarios 112.7(c) 28 

6.1 Spill Prevention Systems – Onshore 112.7(c)(1) 28 
6.2 Spill Prevention Systems – Offshore 112.7(c)(2) 30 

 
 7.0 Impracticality of Specific Requirements 112.7(d) 31 

7.1 Oil spill contingency plan 112.7(d)(1) 31 
7.2 Written commitment of manpower, equipment and 112.7(d)(2) 31 

materials for spill control 
 

8.0 Inspections, Tests and Records 112.7(e) 32 
 
 9.0 Personnel, Training, and Discharge 112.7(f) 33 
  Prevention Procedures 

9.1 Personnel training 112.7(f)(1) 33 
9.2 Designated person accountable for discharge prevention 112.7(f)(2) 33 
9.3 Discharge prevention briefings 112.7(f)(3) 33 

 



 

 4

 10.0 Security 112.7(g) 35 
10.1 Facility fencing 112.7(g)(1) 35 
10.2 Securing of container drain valves 112.7(g)(2) 35  
10.3 Locking of oil pump starter controls 112.7(g)(3) 35 
10.4 Securing of loading/unloading connections 112.7(g)(4) 36 
10.5 Facility lighting 112.7(g)(5) 36 

 
11.0 Facility Loading/Unloading Racks 112.7(h) 37 
11.1 Containment for loading/unloading racks 112.7(h)(1) 37 
11.2 Warning systems 112.7(h)(2) 37 
11.3 Vehicle inspection procedures 112.7(h)(3) 37 

 
12.0 Brittle Fracture Evaluation of Field-Erected 112.7(i) 38 

Containers 
  
13.0 Conformance with State Requirements 112.7(j) 39 

 
 14.0 SPCC Plan Requirements for Onshore Facilities 112.8(b) 40 

14.1 Diked storage area drainage 112.8(b)(1) 40 
14.2 Valve design for diked area drainage 112.8(b)(2) 40 
14.3 Drainage from undiked areas 112.8(b)(3) 40 
14.4 Alternate drainage systems 112.8(b)(4) 40 
14.5 Safeguards for human error/equipment failure 112.8(b)(5) 40 

  
 15.0 Bulk Storage Containers 112.8(c) 41 

15.1 Container materials and construction compatibility 112.8(c)(1) 41 
15.2 Containment 112.8(c)(2) 41 
15.3 Drainage procedures from diked areas 112.8(c)(3) 41 
15.4 Corrosion protection of USTs 112.8(c)(4) 42 
15.5 Corrosion protection of partially-buried tanks 112.8(c)(5) 42 
15.6 Integrity testing of aboveground containers 112.8(c)(6) 42 
15.7 Tank internal heating coils 112.8(c)(7) 43 
15.8 Fail-safe overfill and liquid level devices 112.8(c)(8) 43 
15.9 Effluent treatment system inspections 112.8(c)(9) 43 
15.10 Correction of visible discharges and removal  112.8(c)(10) 44 

of oil accumulation from diked areas 
15.11 Mobile/portable containers siting and containment 112.8(c)(11) 44 

 
16.0 Facility Transfer Operations, Pumping and 112.8(d) 45 

Facility Process 
 16.1 Corrosion provisions for buried piping 112.8(d)(1) 45 

16.2 Security of transfer connection 112.8(d)(2) 45 
16.3 Pipe support design 112.8(d)(3) 45 
16.4 Inspections of aboveground valves, piping and 112.8(d)(4) 45 

Appurtenances  
16.5 Warning practices for vehicles 112.8(d)(5) 45 



 

 5

 
17.0 Inapplicable Sections  46 

 
 
 Appendices 
 A Spill Report 
 B Five (5) Year Review of SPCC Plan 
 C Facility Drawings 
 D Monthly Inspection Checklist 
 E Annual Visual Integrity Inspection 
 F Annual Training Record 
 G Substantial Harm Criteria 
 H Inspection Records 
  
   
 



 

 6

 
1.0 Facility Information 
 
1.1 General Information 
 
 Name:     Upper Mill Creek (UMC) Regional Water  

Reclamation Facility 
 
 Address:    6055 Center Park Drive 
      West Chester, OH 45069 
      Butler County 
 
 Telephone:    (513) 785-5281 
 
 Fax:     (513) 887-3785 
 
 Latitude/Longitude:   39-18.30 N Latitude 
      84-26.017 W Longitude 
 
The Upper Mill Creek (UMC) Regional Water Reclamation Facility, owned and operated 
by Butler County Department of Environmental Services (BCDES), is located at 6055 
Center Park Drive in West Chester, Ohio, 45069.  This wastewater treatment facility is 
located in West Chester Township (Butler County) just east of the East Fork of Upper 
Mill Creek, north of the City of Sharonville, OH, and east of the City of Fairfield, OH. 
 
The Upper Mill Creek (UMC) Regional Water Reclamation Facility services southeastern 
Butler County and small parts of western Warren County and northern Hamilton County.  
The facility accepts municipal and industrial wastewater and, after an extensive treatment 
process, discharges the effluent into the East Fork of Mill Creek.  The Upper Mill Creek 
facility treats on average eight (8) million gallons per day, with a maximum capacity of 
16 million gallons per day.  Based on site activities, the facility’s Standard Industrial 
Code (SIC) is 4952 – sewerage systems.  The facility is operated 24 hours per day, seven 
(7) days per week.  Typically, the facility is fully manned eight (8) hours per day, five (5) 
days per week.  In addition, qualified personnel monitor the facility at all times (24 hours 
per day, seven (7) days per week) through an off-site, remote-networked Supervisor 
Control and Data Acquisition (SCADA) system located at BCDES’ LeSourdsville 
Regional Water Reclamation Facility. 
 
At the most basic level, Upper Mill Creek (UMC) Regional Water Reclamation Facility 
treats wastewater via a four- or five-step process. First, influent is pumped into the 
facility from the trunk line and passes through several bar screens and grit systems to 
remove debris, grit and other large materials.  Second, the wastewater is mixed with 
Return Activated Sludge (RAS) and inserted into the 6 million gallon per day (mgd) 
oxidation ditch.  At this point, the wastewater/RAS mixture is blended with the existing 
Mixed Liquor Suspended Solids (MLSS) and aerated. BCDES operates on a 9-day sludge 
age cycle and runs aerators constantly to assure both nitrification and de-nitrification.  



 

 7

Next, after the wastewater has been sufficiently mixed and aerated, it exits the oxidation 
ditch and travels to the clarifier tanks. Here the MLSS settle out and are either returned to 
the headworks of the plant or pumped (“wasted”) to the digesters for removal.  After the 
solids settle, the clear, treated water travels through a set of flow-regulating weirs.  
During high flow events only, the water is directed to the tertiary building where a set of 
four (4) filters and anthracite and sand remove any additional solids that did not settle in 
the clarifier tanks.  From May to October, all water passes under U.V. lamps for 
disinfection purposes.  Finally, the water is aerated by step aerators (“cascades”) as it 
travels via gravity to the effluent discharge point on the East Fork of Upper Mill Creek. 
 
The facility/operation consists of a pretreatment program, a preliminary treatment 
facility, two (2) large oxidation ditches, four (4) aerobic digester storage and blending 
tanks, four (4) active and four (4) inactive final clarifier tanks, a sludge dewatering/belt 
press building, a tertiary building, a chlorine building and a sheltered biosolids storage 
pad.  Both oxidation ditches and all four (4) active final clarifier tanks are utilized only 
during high flow events; otherwise, just the newest ditch and two (2) newest tanks are 
employed during the wastewater treatment process.  The facility also has a flow 
equalization lagoon, several pump stations, a ‘rotating biological contactor’ system, an 
effluent building, a maintenance building (the old influent pump station), a generator 
(electrical) building, a blower building, an administrative building and various other 
smaller buildings.  There are two (2) aboveground diesel fuel tanks at Upper Mill Creek, 
one with a capacity of 300 gallons and the other with a capacity of 3,000 gallons.  The 
3,000-gallon tank connects to a 150-gallon ‘day tank’, which fuels the emergency 
generator unit located in the generator (electrical) building.  An underground storage 
tank, regulated by the Bureau of Underground Storage Tanks (BUSTR), Division of State 
Fire Marshal, is also maintained onsite and likewise used to hold diesel fuel.  This 
underground tank connects to a second ‘day tank’ with a capacity of 75 gallons.  The 75-
gallon ‘day tank’ fuels a second emergency generator unit housed in the blower building.  
Two (2) active 250-gallon plastic totes used to hold waste oil are kept onsite for the 
temporary storage of used motor, hydraulic, lube and bearing oils.  Most other petroleum 
oils are contained in drum quantities and stored in a climate-controlled, secondarily 
contained oil storage building.  Refer to Section 4.5, page 16  (and Appendix C), for a 
description of oil storage locations and containment areas. 
 
 
1.2 Name, Address and Telephone Number of Owner 
 

Name:    BCDES - Butler County Department of 
    Environmental Services 
 
Address:    Butler County Administrative Center 
    130 High Street 
    Hamilton, OH 45011 
 
Telephone:    (513) 887-3061 
Fax:    (513) 887-3777 



 

 8

 
 
1.3 Name and Telephone of People Responsible for Oil Spill Prevention  

At Upper Mill Creek Regional Water Reclamation Facility 
 
 Primary Contact:   Mark Withers, Water Reclamation Manager 
      Work: (513) 887-3686 
      Cell: (513) 659-8513 
      Pager: (513) 819-2772 
      Home: (513) 856-7883 
 
 Alternate Contact:   Sue Vance, Technical Services Supt. 
      Work: (513) 887-5552 
      Cell: (513) 582-0736 
      Pager: (513) 819-2523 
      Home: (513) 737-7986 
 
 Alternate Contact:    Jack Thornsberry, Operations Division Head 
      Work: (513) 887-3929 
      Cell: (513) 260-3680 
      Pager: (513) 819-5146 
      Home: (513) 539-0321 
 
 Alternate Contact:   Dick Roemer, Maintenance Supervisor 
      Work: (513) 887-5550 
      Cell: (513) 659-8435 
      Pager: (513) 819-3299 
      Home: (513) 893-1089 
 



 

 9

2.0 Professional Engineer Certification of the Plan [40 CFR 112.3] 
 
Facility Name:    UMC Regional Water Reclamation Facility 
 
Date(s) site visited:   April 2, 2003 
 
I hereby certify that: 
 

• I am familiar with the requirements of 40 CFR 112; 
 

• I have (or my agent has) visited and examined the facility; 
 

• The SPCC Plan has been prepared in accordance with good engineering practice, 
including the consideration of applicable industry standards, and with the 
requirements of 40 CFR 112; 

 
• The SPCC Plan establishes procedures for required inspections and testing; and 

 
• The SPCC Plan is adequate for the facility. 

 
 
Certifying Engineer: 
 
Name:     ________________________ 
 
State:     ________________________ 
 
P.E. Number:    ________________________ 
 
 
Signature:    ________________________ 
 
 
Certification Date:   ________________________ 
 
Engineering Seal: 



 

 10

3.0 Amendments to the Plan [40 CFR 112.4 & 112.5] 
 
3.1 Determination of Needed Amendments by EPA/State Agencies following spills 
 [40 CFR 112.4(a),(b)&(c)] 
 
If UMC Regional Water Reclamation Facility discharges more than 1,000 U.S. gallons of 
oil in a single discharge, or discharges more than 42 U.S. gallons of oil in each of two (2) 
discharges within any twelve (12) month period, then the following information must be 
submitted in writing to both U.S. EPA Region 5 and Ohio EPA Southwest District 
Office, Emergency Response Program within 60 days of becoming subject to this part.  
These agencies will review this information and determine if changes or amendments to 
the SPCC Plan for Upper Mill Creek are necessary. 
 
Required information: 
 

1. Name of the facility 
2. Owner/operator name 
3. Location of facility 
4. Maximum storage capacity of oil at the facility and normal daily usage 
5. Corrective actions and countermeasures taken in response to oil discharge(s), 

including a description of equipment repairs and replacements 
6. A description of the facility including maps, flow diagrams and topographical 

maps, as necessary 
7. Cause of the discharge(s), as well as a failure analysis of the system 
8. Additional preventive measures taken or contemplated to prevent recurrence 
9. Other information pertinent to the Plan or discharge(s) as required by EPA or 

the State (possibly including a complete copy of this SPCC Plan)* 
 
*See Section 4.7, Item No. 7 (page 23) for additional written notification requirements.  
A standard spill report form must also be completed and submitted to the appropriate 
regulatory agencies as specified in Section 4.6 (page 21) and Section 4.7, Item No. 7 
(page 23).  A spill report form is available as Appendix A. 
 
 
The original report should be sent to: 
 
 Regional Administrator 
 United States Environmental Protection Agency 
 Region 5 
 Emergency Response Program 

230 South Dearborn Street 
 Chicago, Illinois 60604 



 

 11

 
A copy of the report should be sent to: 
 
 Ohio Environmental Protection Agency 
 Southwest District Office 

Emergency Response Program 
 401 East Fifth Street 
 Dayton, Ohio 45402 
  
 
3.2 Amendments as required by EPA/State Agencies [40 CFR 112.4(d),(e),&(f)] 
 
There have been no amendments to this plan as a result of EPA or State comments or 
requirements. 
 
Any amendments to this SPCC Plan that would be required as described in Section 3.1 
above must be made within 30 days of final notification, and said amendments must be 
implemented no later than six (6) months after plan amendment.  Upon receipt of initial 
notification of a proposed amendment, however, BCDES may submit written 
information, views, and arguments regarding the proposal to U.S. EPA Region 5 and/or 